o
22 1 [651-WM-08 SCREEN LEFT WELDMENT
21 10 |25-TP-BL DIA 25 TUBE PLUG, BLACK HDPE
20 1 [FHT-5A-02 TOP DISK SLEEVE ASSEMELY 55304
18 4  [Mi16x130-HB-ZP  |M16x130 HEX BOLT 4.8, ZP
18 4 [Mi&-HN-ZP M16 HEX NUT, GR6
17 1 |651-WM-07 SCREEN RIGHT WELDMENT
16 1 |651-5A-03 ROTOR ASSEMBLY
15 4 [Mi6-NHN-ZP M16 NYLOCK HEX NUT, ZP
14 2 |PHT-LC-33 BEAN WASHER
13 4 |FHT-PT-02 RUBBER DISK BUFFER, 40 OD x 16 ID x 25mm
12 5 [Max10-PRW-ZP M4x10 PLAIN FLAT WASHER, ZP
11 5 [Max12-BHCS-AZ  |M4x12 BUTTONHEAD CAPSCREW, A2
10 1 |651-LC-06 SPLIT COVER TOP
9 4 [Mex12-PRN-ZP MEx12 PLAIN FLAT WASHER, ZP
g 4  [MEx16-SHCS-ZP  |M6x16 SOCKETHEAD CAPSCREW, ZP
7 2 |651-LC-05 SPLIT COVER FORM
3] 8 [MI12-HN-ZP M12 HEX NUT, GRS
5 8 [Mi12x30-HSS-7ZP  |M12x30 HEX SET SCREW, 4.8, 7P
4 2 |PHT-LC-29 LOCKING PLATE
3 1 |651-5A-02 CUSTOM SINGLE TOP CHANNEL ASSEMBLY, FAIL
SAFE
2 1 [651-WM-01 SCREEN POST WELDMENT
1 1 |651-5A-01 COMB ASSEMBLY
ITEM | QTY | PART NUMEBER DESCRIPTION
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